MJ-SMJ4 Tower Shrouds
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PARTS LIST

ITEM | Qty [Part No. Description
7 56 |DC120010510U Flat Washer 3/8" x 1t
8 16 |DB2E03811000U Lock Nut 3/8" x 11t
95 24 |DABE03811416YBU Cap Head Screw 3/8" x 1 1/4"L with Blue Patch
131 4 |P02-6011 Shroud Bracket
132 4 |P02-6012 Upper Shroud Bracket
133 12 |P04-3880 Shroud Plate
134 4 | P10-1119 Left Shroud
135 4 | P10-1129 Right Shroud
136 | 16 [DABE03830016NU Cap Head Screw 3/8" x 3"L with Blue Patch
137 | 40 [DAEE01401220YU Buttom Head Screw 1/4" x 1/2" with Blue Patch
138 | 40 [DC122008020U 7/8" x 5/16" Flat Washer
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